PARTS LIST

HOMELITE

SUPER Y

CHAIN
SAW
&OMEUTE@ PR e

PRINTED IN U.S.A. o {BXATON] 01vISION, PORT CHESTER, N.Y 10573 PART NO. 24831



SUPER XL 925

No. Description % N Description Part No. Qty.
i SCREW-hex hd,, 12-2 & 5,/ 8 4 #24  STUD-pawl 58757-D 2
2 HOUSING-fan @ -64504-B 1 25  PAWL-starter 58756 2
Includes: 26  WASHER-lock, 12 83056 2
3 SCREEN-f: & O A-64421 i 27 SPRING-starter pawl BH375-2 2
4 STUD-driv 67191 11 28 ROTOR-magneto 67165 1
5 BUS ter rope 67177 1 29 SCREW-hex hd, , 1/4-20x 5/8 80048 4,
L] BUSHI tarter post 4443 1 30 WASHER-tab lock 67875-1 1
7 BUSHING-rewind spring 65830 1 31 TERMINATL-spark plug A-33055 1
8 RING-air flow 67409 13 32 SWITCH-toggle A-57650-3 1
9  ROPE-starting 58806 1 33 Includes: NUT 72084-A1 1
*#10  GRIP-starting rope 12624 1 34 PLATE-indicating "ON-OFF" 72085-A 1
*11 CAP-rope grip 12782 i *38 PLATE-back A_GTG18-A 1
#12  INSERT-rope retaining 12649 1 Includes:
13 SHIELD-spring (inner} 63360 1 36 SEAL 58688-A 1
14 SPRING-rewind 63268-A 1 37 BEARING-roller 63195 1
15 STIELD-spring (outer) 63565-A 1 38 LEAD-high tension 67166 1
16 PULLEY-rewind starter A-G4446 1 39 COIL-transformer AT164 1
Includes: 40 LEAD-transformer 67167 1
17 BUSHING-spring lock 64400 1 41  WASHER-lock, #8 83022 ki
18 LOCK-rewind spring G4049-A 1 42  SCREW-pan, 8-32 x 3/4 82178 7
19  WASIER-retaining 58763 1 43  COIL-core and generator 67163 1
20 SCREW-hex hd., 10-32 x 1/2 50648 1 44  CAP-dust 64002 1
91  NUT-hex, 3/8-24 §1124 1 45 MODULE-ignition 67162 1
22 WASHER-lock, 3/8 53102 1 46 "o" RING 67559 1
23  WASHER-flat, 3/8 §4010-1 1

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




N

&

Description

+
e - B+ B+ LT St - B S-S

27

PISTON & PIN
ROD-connecting

WASHER-thrust
KEY-woodruff

9 CRANESHAFT
10 BEARING-needle (set of 28)
11  BEARING-ball
12 RING-retaining

13 SCREW-bearing retai
14 WASHER-lock
i5 CAP-oil filler

INE-[uel

Tne: RING-piston pin refaining
FISTON RING

Inc: BEARING-needle
SCREW-soc.hd., 8-32 x 8/16

>

Inc: "O' RING

VE-check (o
LTER-filler vap

ilt)

VALVE-check (not shoub\
18 CAP-fui %ﬁlle ‘ ;

22 h
23 .
26 FILTER-fuel

Ine: FILTER-felt

28 CONNECTOR-fuel line

29 CLAMP-fuel line

30 SCREW-pan hd., 6-32 x 5/16
a1 SCREW-guide bar adjusting
32 CRANKCASE & TANK

Inc: GASKET-check valve (not shown)

CAP-check valve (not shown)
SCREW-fil. hd., 8-32 x 5/8

SCREW-fil. hd., 8-32 x 2-3/16

COVER-fuel tank
PIN-dowcl
SCREW-fil. hd., B-32 x 1-3/4
STUD
GASKET-fuel tank
WASHER

CAP

PLUG-pipe
BOLT-guide bar
SEAL
SHIELD-sawdust
GROMMET-0il line

&,
‘ Qk::&\‘

g hd. Plastite, 6x1/4

75078

67168-1

5
b}

bl

-Gh284-A

65133
69451
68750
A-B500
68451
69451
69501
69502
69503
82256
65593
A=-59251
59233-1
67080
655697-1
80605
63367

A-BBO23~-A

' 65144
635143
852146
82155
67153-2
63621
82147
55871
67159
58138
63115
28097
67158
58685-A

A-64715
65357

B bt s

[

©

L R = e e e e e e e e e e e = il S S R e e

(U R e

oy

%.

28 d

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Part No. Qty.
Phar adjusting 67586-1A 1
*48 N ipeo 51204 1
&f utomatic oil A-GH2GH 1
c: SCREW-pan hd., 4-40x 1/4 30819 2
SCREW-cam G4102-4 1
GASKET-cam screw 29736 1
o3 SEATL-[alt o9826 1
54  WORM-gear 39675 1
55  SCREW-fil. hd., 8-32 x 3/4 80218 3
56 CONNECTOR-elbow 31734 1
57 FITTING-tube 65696 1
58 LINE=-cil (discharge) A-(G5682 1
59 FILTER-oil A-64283 &
64 LINE-oil pick-up. 39000 i
61 CONNECTOR-oil filter G695 1
62 TUBE-oil line G3432-A 1
63 O RING 58406 1
64 GASKET-oil line tube 63751 1
G35 SCREW-shoulder G5480 3
*6h CA P-muffler A-69391-1 1
67 BAFFLE-muffler GOB33 1
68  BODY-muffler A-BEYHTY 1
63 Ing: PLATE-muffler body 68HTE 1
=70 CYLINDER-2-1/16" bore A-B9649 1
71 Ine: CASKET-cylinder 63778-1 b
72 SCREW-hex hd.cap, 1/4-20 x 5/8 80402 3
T3 SPARK PLUG-Champion #C-J6 G331T=-3 1
SPARK PLUG-Champion #C-J4 optional BH02T-5 1
{Colder Plug)
74  NUT-hex, 1/4-28 81065-2 4
75 WASHER-lock, 1/4 23009 4
# SHIE LD-muffler BAZE4-1 1
* Denotes now parts
Accessory
MUFFLER-down draft A-G3983 1
Includes:
BAFFLE-muffler (5633 1
BODY-muffler A-6RITH 1

Tncludes:

PLATE-muffler body 68978 1
CAP-muffler A-GES11-1 1
NUT-hex, 10-32 Flexloc 81109-2 B
SCREW-hex cap hd., 1/4-20x 5/8 80402 3
STUD-muffler ' 68874 3




No. Description Part No. @ No. escription Part No. Qty.
1 RETAINER-reed valve B3370~- 30 HANDLE-throttle A-68025-C 1
2 VALVE-reed 631 O Includes:

3 SEAT-reed BUSHING-(not shown) 68445 1
4  GASKET-reed valve seat 1 GRIP-throttle handle 68767 B
5 MANIFOLD-intake GRIP-throttle handle cover 68768 1
6 SCREW-pan hd. , 8-32 x 1-1/8 Q 41% 33 SCREW-pan hd, , 8-32 x 1/2 80560 2
7 GASKET-carburetor ES'?:.\LLI'J 1 34 COVER-throttle handle A-69045 1

* 3 CARBURETOR 1 Includes: BUSHING-nylon 59064 1
9 COVER-air filter element 1 {not shown)

10 NUT-cover mounting 4§ 1 35 GROMMET-fuel line 68046 1

11  RING-reiaining 1 36 BUTTON-oil pump plunger 63622 1

*12 FILTER ELEMENT-air 1 a7 PLUNGER-oil pump A-57834-16 1

13 Includes: GRO 1 Includes:

14 SCREW-hex h x1-7/8 O 82179 2 38 oM RING-shaft 59074 1

15 WASHER-loc@] B3046 2 39 "o RING-plunger T4388 1

16 ROD-th le 53266-A 1 40 SPRING-compression 59293 1

17 BOOT-thr rod 8348 1 41  BODY-oil pump 63343-5 1

13 BRACKET-air filter A-67101 1 42 SCREW-hex hd. , 3-32 x 7/8 80568 2

19 Includes: GASKET-mounting nut 58302-1 1 43 SCREW-hex hd. , 12-24x 7 /8 80891 1

20 SCREW-hex, 12-24 x 1/2 80821 1 *44 GROMMET-"Hi-Lo" 69751 1

21 TRIGGER-throttle 65745 1 45 PLUG-plastic 53572 1

22 RING-retaining 58403 1 46 SCREW-hex hd. , 12-24 x 5/8 BOBTE 4

23 PIN-throttle latch adjusting 55719 1 47 LINE-fuel 65718-A 1

24 SPRING-throttle latch 58406 1 48 GASKET-throttle handle 63779-C 1

25 PIN-throttle latch H8924-4 p 49 GASKET-cylinder f3773-1 ¥

26 ROD-choke A-68429 1 50 CLAMP-oil line 65513-1 i

27 Includes: GROMMET f4862 L 51 VALVE-check A-65502 i

28  PIN-cotter 86324 1 Includes: BALL (not shown) 25527 1

29 SCREW-pan hd, , 6-32 x 3/8 80571 6 52  LINE-oil {discharge) A-65682 3

53 VALVE-check A-65515 1

Includes: BALL (not shown) 25527 1

SPRING (not shown) 59022 1

54 SCREW-fil. hd, , §-32 x 5/8 80023-2 1

55 CLAMP-o0il line 65660-1 . &

56  LINE-oil (intake) - A-65705 1

BY GROMMET-0il line 65357 1

* Denotes new parts 58 NUT-lock, 6-32 81126 2

ALWAYS EURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



SUPER XL 925

No. Description AQ :

Qty. No. Description Part No. Qty.
1 HANDLE BAR-flush cubfrubber covered 34 1 1% 2LaTheaudabar (oner) GRudber R
5  SCREW-fil. hd., M 1 2959 1 17 PLATE-guide bar (outer) 67161 1
b Seacn o e © P g i
4  PLATE- 1 ] TR e o
- ngg_mnd = i Egig‘g ]1 20 CQUARD-chain (Accessory) 68078-1 1
&  BRACKET O Garia i § 21 SCREW-hex hd, , 10-32 x 1/2 80861-1 1
- 918 2 20 UG elueh a2
8 SC 65520 2 SRy “t_‘?i ,: ‘ 4
9 MOU 65509 1 >“2-4 UTCH-spider 65!_3-2
10 GROMMET 65519 2 ;5 ‘SHITAOE‘E"l“tCh 59?‘;'1 g
11 SCREW-shoulder 65521 2 26 BEASH RG'thrESt 52124 1
12 KIT-spiked bumper A-63720 1 ol BING-Tler ‘?_
Tnclides: 28 DRUM & HUB-rim type A-65990 1
13 SCREW-hex hd. , 12-24 % 3/4 80867 5 SP}.iUCKET—.'}/S piteh, 7 tooifh (rimtype} 63%84 1
14 NUT-12-24 41068 g option . 404 pitch, 7 tooth (rimtype) OM10513
15 WASHER-lock, #12 83056 2 R BhCEe Al :
* Denotes new parts
When using optional Sprocket & Drum, you must use one
Accessory Sprockets & Drum 63463 thrust washer (inner).
SPROCKET & DRUM . 404 pitch, 7 tooth A-65886 PLATE-bumper (West Coast) 89275
3/8 pitch, 8 tboth A-G5T32 KIT-wrap around handle bar A-65894
.404 pitch, 8 tooth A-B588T CLUTCH-(one piece) 12671-1
3/8 pitch, 7 tooth A-65854 COVER-cluich 12772
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS, 5




SUPER XL 925

A-69745
HS 151 A

No. Description 0 ért No. Qty. No. Deseription Part No, Qty,
1 SCREW-rd. , 4-40 ? ?80264 2 20 PIN-control lever fulerum TH8977 i
2 WASHER-lock, O T83008-1 6 21 SCREW-oval, 4-40x 1/4 T65798 1
3 SHUTTE -thro@ 67994 1 22 GASKET-main diaphragm 158978 1
4 WA sﬂmﬁwa 53024 4 23  DIAPHRAGM-main control 158988 1
5 SCREW-iil, 2x 3/8 80275 4 24 COVER-main diaphragm 58979 1
6§ COVER-fuel pump diaphragm 58975 1 25  SCREW-rd., 4-40x 1/4 80591 4
7  GASKET-pump diaphragm 158981 1 *26  VALVE-check 69793 1
8  DIAPHRAGM-fuel pump 758980-R 1 27  PLUG-welch, 11/32 dia, 158991 1
9 SCREEN-fuel inlet 758974 1. 28 SPRING-idle speed 158973 1
10 CLIP-throttle shaft retaining 58982 1 29  SCREW-idle speed 158993 1
11 CASKET £74060 1 30 SPRING-main adjustment needle 173075 1
*12 VALVE-governor 69794 1 *#31 NEEDLE-main adjustment 69792 i1
*13 SHAFT & LEVER-choke 69789 1 *32 NEEDLE-idle adjustment 69785 1
14 SPRING-choke friction 73264 1 33 SPRING-idle adjustment needle 154440 1
15 BALL-choke friction 25527 1 34 SPRING-throttle return 159460 1
16 SHUTTER-choke 58984 1 35 SHATT & LEVER-throttle A-67995 ik
17 NEEDLE-inlet haT1v 1 *36 REPAIR KIT 69790 1
18 SPRING-control lever F65603 1 37 GASKET-set TETE66 1
19 LEVER-inletl control 759716 1 DIAPHRAGM & GASKET-get 63711 1

tIndicates Contents of Repair Kit, #69790
* Denotes new parts

tIndicates Contents of Gasket Set, #67866

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




SUPER XL 925

Tools

ANVIL-bearing disassembling remover (back plate) 23846-2

ANVIL-crankshaft installation 23846-1
BIT-pozidriv, #2 24304
COLLAR-bearing installation 22820-4
JACKSCREW-(crankshaft) A-23965
Includes:
WASHER %{9}3:;
JACKSCREW-bearing remover (back plate)

- PLATE-crankshaft aligning 24006 1
PLUG-bearing and seal installation (back pla@Q 23956
PLUG-bearing installation 23420
PLUG-bearing installation (conn. rod) Q~ 3955
PLUG-seal installation (back plate) c) 4302
PLUG-seal installation (crankcase) 23957
PULLER-rotor 6 6 A-23960
SCREWDRIVER-hand poz1drlvéo 24230
SHIM-(black) air gap 24306
SHIM-magneto air gap Q 23987
SLEEVE-bearing and gh 1nsta11@Q 23136-1

23972

WRENCH-com A-22808

SLEEVE-geal mstaj@m (c
SLEEVE-gseal @. (02 ase) 23971

WRENCH-, -,_-' Ret’scr @n rod) 23528
WRENC panne \ A-23696-A
@ ' 23717-A
g removal 24094
ning parts A-24279
A-24270
udes:
IR FILTER & ELEMENT
KIT-guide bar plate ; A-24413
Includes:
PLATE, INNER & OUTER
*KIT -starting rope A-24792
Includes:
ROPE, CAP, INSERT & GRIP
LOCTITE 23488-B
REEL-250 ft. , starting rope, #5 57084-1
Paint
SPRAY CAN-black 22772
SPRAY CAN-red 23475

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



TPart No. Description Qty. Part No. Description Qly. Part Ko. Description Qty. Part No. Description Gy,
OM-10513 Sprocket 1 58983 Screw-idle apeed 1 63320 Screw-shoulder 2 A-69414-2 Cover-air filter 1
*12624 Grip-starting rope 1 59000 Line-oil pick-up 2 65521 Serew-shoulder 2 60451 Valve-check 2
*12649 Insert-rope 1 59022 Spring-(nol shown) 1 65593 Line-fuel 1 69452 Piston Ring 2
*12671-1 Clutch 1 SOG4 Bushing-(not shown)l 65597-1 Clamp-fuel line 1 50454 Filter-filler cap 1
*12772 Cover-cluich 1 59074 O Ring-shaft 1 65603 Spring-control 1 A-60487 Piston & Pin 1
*12782 Cap-rope grip 1 A-59251 Filter-fuel 1 65633 Baffle-muffler 1 A-59500 Cap-fuel filler 1
22772 Spray Can-black 1 59253-1  Filter-lelt 1 63660-1 Clamp-oil line 1 69501 Gasket-fuel cap 1
A-22808 Wrench 1 59293 Spring 1 65695 Connector-oil 1 69302 Chain-bead 1
22820-4 Collar-bearing 1 59460 Spring-throtile 1 A-85682 Line-oil (discharge)l 69503 Retainer 1
23136-1 Sleeve-bearing 1 59675 Worm-gear 1 A-65705 Line-oil (intake) 1 *A-69591-1 Cap-muffler 1
25420 Plug-bearing 1 59704 Screw-hearing 2 *6A718-A Line-fuel 1 *HUE3IE Bearing-needle 1
23475 Spray Can-red 1, 59705 Washer-lock 2 65719 Pin-throttle latch 1 *A-69649 Cylinder 1
23488-B Loctite 1 59716 Lever-inlet 1 65723-2 Clutch-spider 1 *A-69658 Rod-connecting 1
23528 Wrench-socket 1 59717 Nuedle-inlet 1 A-G5732 Sprockel & Drum 1 *A-69745 Carburetor bt
A-23696-A Wrench-apanner 1 59736 Gasket-cam screw 1 65745 Trigger-throttle 1 *58751 Grommet-Hi-Lo 1
23846-1 Anvil-erankshaft 1 399028 Seal-felt 1 65798 Screw-4-40 x 1/4 1 *59754-1 Shoe-clutch )
23846-2 Anvil-bearing 1 53115 Cap 1 65830 Bushing-rewind 1 *5OT8H Needle-idle 1
234955 Plug-bearing 1 63166-4  Valve-reed 4 A-GHEE4 Sprocket 1 *5998 Shaft & Lever 1
23956 Plug-bearing 1 63185 Bearing-roller 1 A-85886 Sprocket & Drum 1 *5 \ Repair Kit 1
23957 Plug-seal 1 63266-A Rod-throttle 1 A-65887 Sprocket 1 *% Needle-main 1
A=-23560 Puller-rotor 1 63268-A  Spring-rewind 1 A-65894 Kit-handle bar 1 Valve-check E
A-23962 Jackserew-bearing 1 632584 Sprocket 1 67080 Connector-fuel line 794 Valve-governor 3
A-23965 Jacksecrew 1 63343-5 Body-oil pump 1 A-67101 Bracket-air fi‘ter@ 2084-A1 Nut 1
23871 Sleeve-seal 1 53367 Screw-guide bar 1 67156-3 Cover-driv 72085-A Plate-On-Off 1
23872 Sleeve-seal 1 83370-A Retainer-reed | 67158 Bolt-guide 73075 Spring-main ]
23987 Shim-magnelo 1 63371-B Seal-reed 1: 67159 Gasket-[uel ta 1 "1@ Spring-choke 1
24006-1 Plate-crankshaft 1 63452-A Tube-oil line 1 67160-A 1 Gasket 1
24094 Wrench-spark plug 1 53462 Washer-thrust 2 67161 1 @88 O Ring-plunger 1
24230 Serewdriver 1 63547-8 Spark Plug 1 57162 2074 Key-woodruff 1
A-24270 Kil-filter 1 63565~-A éhield-spri_ng 1 67163 %Qre
A-24279 Kit-fastening parts 1 63566 Shield-spring 1 67164 transform FASTENING PARTS
24302 Plug-seal 1 63621 Pin-dowel 2 6716 I tcnf‘—rna.gr 80023-2 8-32x 5/8 1
24504 Bit-pozidriv, #2 1 63622 Button-oil pump 1 '7@ Lead-hi on 1 50018 1/4-20 x 5/8 4
24306 Shim-black airgap 1 63711 Dia. & Gasket 1 1 Lead- rmer 1 80245 8-32.x 3/4 3
A-24413 Kit-guide barplate 1 A-63720 Kit-spiked bumper 1 168-1 E 1 80264 4-40 x 3/16 2
*A-24702 Kit-starting rope 1 63751 Gasket-oil line T tarter 1 B0275 6-32 x 3/8 4
25327 Ball-choke 3 63779-C  Gaskel-throtile 67191 11 80361-1 10-32 x 1/2 2
28097 Plug-pipe al B3778-1 Gasket-cylinde 6740 1 30402 1/4-20 x 5/8 B
31734 Connector-elbow 1 63878 Grommet % 67441 Spring-clutch 2 80560 8-32 x 1/2 2
A-33055 Terminal 1 64002 1 A-Gﬁ-l Manifold-intake ¥ 50368 3/32 x 7/8 2
53372 Plug-plastic 1 G404£9-A pringl & Gasket-carburetor 1 80571 6-32 x 3/8 6
54440 Spring-idle 1 54102-4 1 g O Ring 1 80591 4-40 x 1/4 4
55871 Stud 4 64124 w—b"ﬂ’a‘ 18-A Plate~back 1 80603 6-32 x 5/16 1
57084-1 TReel-starting rope 1 54129 \ -67839 Nut-cover 1 80648 10-32 x 1/2 1
A-57650-3 Switch-toggle 1 A-6429 *~0i 67866 Gasket-set 1 20876 12-24 x 5/8 8
A-57834-16 Plunger-oil pump 1 £ % hing £ 87875-1 Washer-tab lock 1 20805 §-32 x 9/16 2
58138 Washer 1 A- Sereen-fal ing 1 67994 Shutter-throttle 1 80821 12-24 x 1/2 1
558190-5 Bearing-ball 1 Bush 1 A-67995 Shatt & Lever 1 20867 12-24 x 8/4 2
53319-A Ring-retaining 2 A-B4d Pu %ind 1 68480 Screw-shoulder 3 80891 12-24 x 7/8 1
58348 Boot-throttle rud\l 14504-B t@- n 1 G3010 Washer-thrust 2 80919 4-40 x 1/4 2
583892-1 Gasket-mounti 1 4715 i saw dust 1 A-68025-C Handle-throttle 1 81055-2 Nut-1,/4-28 4
58405 Spring-throttl 64742 y-piston pin 2 A-68032-A Crankease & Tank 1 81068 Nut-12-24 2
33406 O Ring 1 54862 rommet 1 G8046 Grommet-fuel line 1 81089-2 Nut-3/8-16 2
38409 Bing-retai 1 35133 O Ring 1 68078-1 Guard-chain 1 81109-2 Nut-10-32 3
HEGEE-A Scal ,_@l 2 Cap-check valve 1 A-68265 Pump-automatic 1 81124 Nut-i/8-24 i
548731-1 Cagyer- Gasket-check valvel A-65429 Rod-choke 1 81126 Nut-§-32 2
58756 PWter 2 Grommet-oil line 1 68445 Bushing-(not shown)1 k31204 Nut-Gripco 1
*38757-D  Stud-pawl 2 5483 Gasket-reed valve 1 68750 Retainer 1 82146 8-32 x 5/8 6
58763 Washer-relaining 1 $3508 Mount-ghock 1 683765 Spacer-handlebar 1 B2147 8-32 x 1-3/4 1
58806 Rope-starting 1 65518 Grommet 2 68766-2 Bracket 1 82155 §-32 x 3/16 B
58924-4 Pin-throttle latch 1 65519 Grommet 2 B68T6T Grip-throttle 1 82178 8-32 x 3/4 T
53973 Spring-idle speed 1 65593 Plate-handle bar 1 58765 Grip-throtile 1 832179 10-32 x 1-7/8 2
58974 Bereen-fuel inlet 1 65699 Plate-handle bar 1 68874 Stud-muffler 3 42196 8-u2 x 1-1/8 3
58875 Cover-fuel pump 1 A-65682 Line-oil 1 A-68911-1 Cap-muffler 1 82256 #6 x 1/4 1
BAGTT Pin-control lever 1 65696 Fitting-tube 1, GEOTE Plate-muffler i 82259 1/4-20 x 1 1
53078 Gasket-main dia. 1 A-65980 Drum & Iub 1 A-68979 Body-mufller 1 83008-1 Washer-lock, #4 8
53979 Cover-main dia, 1 671538-2 Cover-fuel tank 1 A-68983 Mufiler-downdralt 1 83009 Washer-lock, 1/4 4
53980-R Diaphragm-fuel 1 67586-1A Pin-guide bar 1 659027-3  Spark Plug 2 33022 Washer-lock, #8 7
58981 Gasket-pump dia, 1 A-65284-A Cap-oil filler 1 *A-69034 Handle Bar 1 33024 Washer-lock, #6 4
53452 Clip-throttle shalt 1 683375-2 Spring-starter 2 A-GI045 Cover-throttle 1 33046 Washer-lock, #10 2
58984 Shulter-choke 1 A-65302 Valve-check 1 A-68036 Bearing-needle 1 833056 Washer-lock, #12 4
53988 Diaphragm-main 1 65513-1 Clamp-oil line 1 69274 Plate-bumper 1 83102 Washer-lock, 3/8 1
53991 Plug-welch 1 A-65515 Valve-check 1 *30284-1 Shield-muffler 1 §4010-1 Washer-flat, 3/8 1
*A-69305-A Tiller-element 1 834035 Washer 1
# Denotes new parts 86324 Pin-cotter 1

HOMELITE’

» foxdron) oivision, seat chester, Moy, 10573

E11137CJ1I




